
24

29
30

66

69
51

35

06
17

01 0302 04

21

43

20

48
49
50

59
5857

38 39

5655

72

70

73 7452

53

54

07 08 1009
13 15

27

28

64 63 31

32

36

25 26

05

44

41 45

161211

65

2322

18

68

37

14

33 34

19

40 46 47

42

60

6162
67

71

No. Description
01   Pads for fixed jaw
02   Bolts for pads
03   Pads for moving jaw
04   Rear pads for moving jaw
05   Moving jaw slide body
06   Front plate
07   Lock
08   Lock base
09   Block
10   Connecting steel wire

No. Description
11   Circlips 3.5 mm
12   Sleeve
13   Spring
14   Flat washer 4 mm
15   Pin
16   Pin cover
17   Flexible shaft
18   Brake block
19   Nut
20   Rivet 1 

No. Description
21   Cover
22   Washer M8
23   Insert
24   Lock for slider
25   Steel ball 10
26   Spring
27   Rear housing
28   Knob for rear leg
29   Lock nut
30   Insert cover for rear leg

No. Description
31   Rear leg
32   Rubber foot
33   Cross bolt M4*38
34   Cross bolt M4*24
35   Block cover
36   Block base
37   Nut M8
38   Hex bolt M8*50
39   Tenon bolt M6*55
40   Lock block
41   Rubber washer
42   Spring for switch
43   Slide
44   Tenon bolt M6*16
45   Spring lock pin 4*46

No. Description
46   Hex countersunk bolt M6*16
47   Lock teeth
48   Stand
49   Pin
50   Spring washer 10 mm
51   Screw M5*12
52   Feet insert pads
53   Tapping screw 4*8
54   Left leg
55   Lock knob
56   Lock pad
57   Plastic insert 
58   Spring
59   Support stand for spring
60   Spring

No. Description
61   Lock nut M12
62    Bolt M12
63   Connecting welding parts for pedal
64   Hex bolt M8*45
65   Cover for lock pin
66   Lock pin
67   Washer M6
68   Hex bolt M6*30
69   Right leg
70   Feet insert pad
71   Rivet 2
72   Foot pedal lock latch
73   Slide lock 
74   Spring for lock latch



Skizze Art.Nr. Benennung description

1 5907301001 Backen für Gestell Pads for fixed jaw

3 5907301002 Backen für Spannschlitten Pads for moving jaw

4 5907301003 Backen hinten für Spannschlitten Rear pads for moving jaw

5 5907301004 Spannschlitten Moving jaw slide body

6 5907301005 Abdeckung Front plate

7 5907301006 Veriegelungsschieber Lock

8 5907301007 Rahmen Lock base

10 5907301008 Drahtbügel Connecting steel wire

28 5907301009 Klemmknopfmutter  M6 selbstsichernd Knob for rear leg

30 5907301010 Verschlußstopfen Insert cover for rear leg

32 5907301011 Fußkappe Rubber foot

39 0206 0321 Flachrundschraube M6x55 Tenon bolt M6*55

47 5907301012 Zahnklaue Lock teeth

52 5907301013 Fußeinlage links Feet insert pad

55 5907301014 Verriegelungsknopf M6 selbstsichernd Lock knob

70 5907301015 Fußeinlage rechts Feet insert pad

71-74 5907301016 Fußpedal kpl. foot pedal cpl.

scheppach Fabrikation von Holzbearbeitungsmaschinen GmbH

Günzburger Str. 69 | D-89335 Ichenhausen | Germany

Tel.: +49 (0)8223/4002-99 | Fax: +49 (0)8223/4002-58 

service@scheppach.com | www.scheppach.com

Ersatzteile / Spare parts

MJ 180
Spannbock

multi jaw


